SPARK 180 T4i ->WSXAT70200LL50010

Section: GO - BODYWORK - CAB Ref: G0.04.5 (1)
FENDER ASSEMBLY - DX/RH/RE

Fig. P/n QTY Name

Notes:

- FOR TYPES WITH COURTESY LIGHT ON FENDER PUSHBUTTON PANEL [SPARK 180 T4i
->WSXAT70200LL50010]

1.1.1 0.019.2314.2/10 1 fender dx/rh/re

2 0.019.4410.0 1 channel dx/rh/re

3 2.0330.406.2 36 screwm 6 p.1.0x 16
4 2.1310.002.2 42 flat washer 6.4x12.5

5 0.019.4378.3/10 1 panel dx/rh/re

6 2.0330.407.2 5 screw m 6 p.1 x 20

7 0.019.7022.3/10 1 support dx/rh/re

8 2.0330.507.2 12 screw m 8 p.1.25 x 20

10 0.020.7966.4/10 1 front grille dx/rh/re

10.2 0.019.5137.4/10 1 light dx/rh/re

10.3 2.0363.003.2 2 screw 3x10

11 0.019.1298.0/20 1 cover dx/rh/re

12 0.019.1295.2 1 cover dx/rh/re

22 0.017.1168.0/10 1 front grille dx/rh/re

24 04419538 2 cap

25 04428727 2 screw

26 04426352 4 screw m 8 p.1.25 x 20

27 2.0112.215.2 2 screw m 8 p.1.25 x 40

28 04415539 2 bushing

29 2.1310.004.2 16 flat washer 8.4x17

30 2.1011.105.2 4 nutm 8 p.1.25

31 2.0112.207.2 8 screw m 8 p 1.25 x 20

32 2.0422.207.2 4 stud bolt m 8 p 1.25 x 30

33 0.020.5372.0 4 spacer

34 2.0330.206.2 4 screw m4x16 d933

35 2.1310.028.2 4 flat washer



SPARK 180 T4i ->WSXAT70200LL50010

Section: GO - BODYWORK - CAB Ref: G0.04.6 (1)
FENDER ASSEMBLY - SX/LH/LI

Fig. P/n QTY Name

Notes:

- FOR TYPES WITH COURTESY LIGHT ON FENDER PUSHBUTTON PANEL [SPARK 180 T4i
->WSXAT70200LL50010]

3 2.0330.406.2 36 screwm 6 p.1.0x 16
4 2.1310.002.2 42 flat washer 6.4x12.5
6 2.0330.407.2 5 screw m 6 p.1 x 20

8 2.0330.507.2 12 screw m 8 p.1.25 x 20
9 0.019.3255.3 2 small plate

14.1.1 0.020.8225.2 1 fender sx/Ih/1i

16 0.020.8217.3 1 brace sx/I/li

17 0.019.4416.0 1 channel sx/Ib/1i

18 0.020.7967.4/10 1 front grille sx/Ih/li
18.2 0.019.5138.4/10 1 light sx/Il/1i

18.3 2.0363.003.2 2 screw 3x10

19 0.019.1305.0/20 1 cover sx/Ih/1i

20 0.019.1304.2 1 cover sx/Ih/1i

21 0.019.4398.3/20 1 panel sx/Ih/1i

23 0.017.1166.0/10 1 front grille sx/lh/li

24 04419538 2 cap

25 04428727 2 screw

27 2.0112.215.2 2 screw m 8 p.1.25 x 40
28 04415539 2 bushing

29 2.1310.004.2 16 flat washer 8.4x17

30 2.1011.105.2 4 nutm 8 p.1.25

31 2.0112.207.2 8 screw m 8 p 1.25 x 20
33 0.020.5372.0 4 spacer

34 2.0330.206.2 4 screw m4x16 d933

35 2.1310.028.2 4 flat washer

K9_AU176_20_0-B-00



K9_AT776_20_0-A-001

SPARK 180 T4i ->WSXAT70200LL50010
Section: GO - BODYWORK - CAB
FENDER ASSEMBLY - DX/RH/RE

Ref: G0.04.7 (1)

Fig. P/n QTY Name

Notes:
[SPARK 180 T4i ->WSXAT70200LL50010]

1.1.1 0.019.2314.2/10 1 fender dx/rh/re

2 0.019.4410.0 1 channel dx/rh/re

3 2.0330.406.2 32 screwm 6 p.1.0x 16
4 2.1310.002.2 38 flat washer 6.4x12.5

5 0.019.4378.3/10 1 panel dx/rh/re

6 2.0330.407.2 5 screw m 6 p.1 x 20

7 0.019.7022.3/10 1 support dx/rh/re

8 2.0330.507.2 12 screw m 8 p.1.25 x 20
10 0.019.1296.6 1 screen dx/rh/re

11 0.019.1298.0/20 1 cover dx/rh/re

12 0.019.1295.2 1 cover dx/rh/re

22 0.017.1168.0/10 1 front grille dx/rh/re
24 04419538 2 cap

25 04428727 2 screw

26 04426352 4 screw m 8 p.1.25 x 20
27 2.0112.215.2 2 screw m 8 p.1.25 x 40
28 04415539 2 bushing

29 2.1310.004.2 16 flat washer 8.4x17

30 2.1011.105.2 4 nutm 8 p.1.25

31 2.0112.207.2 8 screw m 8 p 1.25 x 20
32 2.0422.207.2 4 stud bolt m 8 p 1.25 x 30
33 0.020.4537.0 4 spacer

34 2.0330.206.2 4 screw m4x16 d933

35 2.1310.028.2 4 flat washer

1/1



SPARK 180 T4i ->WSXAT70200LL50010

Section: GO - BODYWORK - CAB Ref: G0.04.8 (1)
FENDER ASSEMBLY - SX/LH/LI

Fig. P/n QTY Name

Notes:

[SPARK 180 T4i ->WSXAT70200LL50010]

3 2.0330.406.2 32 screwm 6 p.1.0x 16
4 2.1310.002.2 38 flat washer 6.4x12.5
6 2.0330.407.2 5 screw m 6 p.1 x 20
8 2.0330.507.2 12 screw m 8 p.1.25 x 20
9 0.019.3255.3 2 small plate
14.1.1 0.020.8225.2 1 fender sx/Ih/1i
16 0.020.8217.3 1 brace sx/Ih/li
17 0.019.4416.0 1 channel sx/Ib/1i
18 0.019.1307.6 1 screen sx/1h/1i
19 0.019.1305.0/20 1 cover sx/Il/1i
20 0.019.1304.2 1 cover sx/Ih/1i
21 0.019.4398.3/20 1 panel sx/I/1i
23 0.017.1166.0/10 1 front grille sx/Ih/li
24 04419538 2 cap
25 04428727 2 screw
27 2.0112.215.2 2 screw m 8 p.1.25 x 40
28 04415539 2 bushing
29 2.1310.004.2 16 flat washer 8.4x17
30 2.1011.105.2 4 nutm 8 p.1.25
31 2.0112.207.2 8 screw m 8 p 1.25 x 20
17 33 0.020.4537.0 4 spacer
| 34 2.0330.206.2 4 screw m4x16 d933
T\ 35 2.1310.028.2 4 flat washer
i

-/4
—3

K9_AT776_20_0-B-00



e

K9_V8785_30_0-C-001

SPARK 180 T4i ->WSXAT70200LL50010

Section: GO - BODYWORK - CAB
REAR LIGHT SUPPORTS

Ref: G0.04.13 (1)

Fig. P/n QTY Name

Notes:

[SPARK 180 T4i ->WSXAT70200LL50010]

1.1 0.019.1297.2/10 1 front grille dx/rh/re
1.6 2.0361.407.2 10 screw 4 x 12

2.1 0.019.1306.2/10 1 front grille sx/lh/li
2.6 2.0361.407.2 10 screw 4 x 12

1/1



SPARK 180 T4i ->WSXAT70200LL50010
Section: GO - BODYWORK - CAB Ref: G0.04.14 (1)
EXTENSION FOR WING mm 647

Fig. P/n QTY Name

Notes:
[SPARK 180 T4i ->WSXAT70200LL50010]

1 0.019.4262.2 1 extension sx/lh/li

2 0.019.4261.2 1 extension dx/rh/re

3 2.1310.002.2 38 flat washer 6.4x12.5
4 2.0330.404.2 24 screwm6x 12

5 2.0330.406.2 14 screw m 6 p.1.0x 16
6 2.1011.102.2 4 nutm 5 p.0.7

7 2.1310.001.2 4 flat washer 5.3 x 10

K9_U1176_21_0-A-00



SPARK 180 T4i ->WSXAT70200LL50010
Section: GO - BODYWORK - CAB Ref: G0.04.15 (1)
EXTENSION FOR WING mm 706

Fig. P/n QTY Name

Notes:
[SPARK 180 T4i ->WSXAT70200LL50010]

1 0.019.3164.2 1 extension sx/lh/li

2 0.019.3163.2 1 extension dx/rh/re

3 2.1310.002.2 38 flat washer 6.4x12.5
4 2.0330.404.2 24 screwm6x 12

5 2.0330.406.2 14 screw m 6 p.1.0x 16
6 2.1011.102.2 4 nutm 5 p.0.7

7 2.1310.001.2 4 flat washer 5.3 x 10

K9_U1176_22_0-A-00



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/lamborghini-spark-180-t4i-tractor-parts-catalogue-manual-instant-download-sn-wsxat70200ll50010-and-up/



